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Report of Test on the Deterioration of Former Geological Hut
at Syowa Station

Toshio SaTo*, Zenkichi HIRAYAMA*, Motoki Konpo**, Takayuki Uno**
and Keisuke SYoBU**

Abstract: In January 1957 the First Japanese Antarctic Research Expedi-
tion built a prefabricated living hut at Syowa Station, and this hut has been
used as a laboratory for geological study, named Geology Hut. Because of
aging of finishing and interior materials, the hut was dismantled in January
1981 and brought to Japan in April 1981. To investigate the deterioration of
building materials, one floor panel and two wall panels were subjected to the
following four tests and their strength was compared with the original strength:
Bending test of panel; residual strength of adhesion used in wood lamination;
strength test of panel core; test of heat conductivity and physical properties.

Test results indicated no appreciable deterioration of building materials and
these materials may still stand good for future use.
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Table 2.1. Specifications of panel.
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Fig. 3.2. View of test specimen.
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Table 3.1. Bending test procedure.
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Table 3.2. Results of bending test.
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ot AEBGEL LT, ZoMMU L v AEcE» - T, BRM, BAEE 4 SaERIRL 7.
ABREOEL T, EAML FI, FA[l% FO L1, @HOHNEERD LEYOhRITED -
T 1-4 LHSEOT .

AR EBeb & DEEDRABRICL, BARXALTETFTZRZENR2 7T (WO-5,6 35 X U° WI-
5,6) oML, EHESHEF, THEz6FELEL (K41, Kxrnbiz, W42
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Fig. 4.3. Dimensions of test piece.
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AT LI AL DERRL, BHONLY 5-7T FL LI
4.2.2. HBEOIERITIE

RAREHIL, 6 7714 TORABETED Lito Twb. RBEOIERFE R, HEBEHRD
AARBKRSEE EBREERE 383 8) - TiTok. RBRAIZ, 25X75mm O~FEET 6
FEEVED, BROPTEVEERYRL, FEEBOEENABRET 51, 3 754
LR, 1 ABERIALE2 HEF 12 FOoRBRGHE Lic. RBEOHRE, RiRs LV
B2 Lémm AT TH5H7d (¥ 1mm), BAREZHBEEHE, BRBRAFELE. AR
o, RBREOHROBE DS, &Y OFEL, BELOMOFTHECEXTY
RATE.

B EHeb & DB DRABL, B O BAERKER (BREERE 6015) ih-> TfT
5Z&EL, 25X35mm Y E-etk, BEEBERIIIATHBE Smm FoHvELL,
BEAERED 25X25mm Lins X 5 ARG L SEIOERLE. RBREoBRE, K 4.3
eV

4.3. RBHE
4.3.1. AROBENRR

A, BFORBCR T (HB) BEIRAERZITo7c. BEIRARL, ABRGEOH
ViAo A&, RO FRNCES 600kg DITOMBEEE Cl-kYD, TOWBRCRITHE
KMEXZIE L. KBESINL, RORNRC L > THEHLL.

#4571 (kg/em?®)=P/(bX k)
o,
P=fKTE (kg), b=¥%EH (FIHAZLDMHE) DOIF (cm), r=HFFHEOKRI (cm).
4.3.2. BBt L 0BEEITHR

AEEE, BEORBR T (BB BENRBREIT - o, BENIHERR, RBREOH
BREORED, RBEORED 15% b 85% w4 Rk L, R0 AKHEE M
HEN VT2 X 5T Shice AMBE LB, WEEEWR, &5% 1000kg 2
& L CHBRGE LN 2.

BEEBORw AR (kg/cm?)=P/(bXh)
e,

P=FABF T L e O & (kg), b=$FRBDIE (cm), i=8FE ORI (cm).

4.4. HEBRER
BROBEENABROBRELE 4.1 &, BREMMOBEENABROBEREYE 4.2 wind.
41 BIUE 42 XD,
) BEAxAREbRCOGEROBE N OFigHEE, AWM, =ZAMEDd, 34kg/em’
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£ 4.1 GROEENRKBOKR
Table 4.1. The results of adhesive strength test of plywood.

l —
B % i .

ROOBRE | g BB W% g o g g SRETISM
- kglem®) 1 (kglemd) N (%)
WI-1 297 3.0 | oa01 59
wi-2 | 34.4 1.6 | 0.044 78
WI-3 | 38.0 5.0 ! 0.132 68
Wi-4 | 33.2 3.4 | 0.102 | 53
WO-1 | 34.6 5.5 | 0.161 | 84
WO-2 | 32.9 2.2 | 0.068 57
WO-3 | 34.0 3.0 | 0.087 72
WO-4 , 34.5 3.8 | 0.109 63
FI-1 | 21.9 5.5 | 0.250 20
FI-2 24.8 5.4 ; 0.218 58
FI-3 | 20.2 5.6 \ 0.278 67
Fl-4 | 17.5 5.2 | 0.296 80
FO-1 ; 41.5 8.3 0.200 26
FO-2 | 41.5 8.3 0.200 45
FO-3 ; 41.3 7.7 0.185 70
FO-4 | 34.6 7.4 0.213 | 39
BEtxor 5 Ol 34 4.6 0.14 | 65
= 4 f 34 3.8 0.11 | 69
otz = W o@ | 21 6.1 0.29 | 56
= 4 @ 40 8.4 0.21 | 45

) EEE, KRBT Lo THaR--ErYTE G25cm?) T3 O THh H, B REF OEK
(0.9) 2L T\in

® 4.2 GREHMOBEDRBORBR

Table 4.2. Test results of adhesive strength between plywood and frame.

. CBEATEE B M R E | R T
o' gy Ggemy  E &R DTG
FI-5 | 45 4.6 | 0.102 | 38
FI-6 | 21 3.6 0.171 | 16
FI-7 : 18 0.6 0.033 12
FO-5 ‘ 14 ; 1.7 0.121 f 10
FO-6 ; 20 } 1.1 0.055 | 12
FO-7 | 29 i 0.9 0.031 | 6
WI-5 | 27 1.4 0.052 28
WI-6 } 22 0.2 0.010 | 28
WO-5 | 25 1.3 0.052 | 28
WO-6 | 16 1.9 0.119 | 10
BEimo s | 24 2.6 0.11 | 28
= 4 @ 20 4.8 | 0.24 “ 19
oz 2 A [ | 28 ; 12.5 0.45 2
= 4 @ | 21 | 6.2 ‘ 0.30 9
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AL, BRNDOEI 5 T |

2) BERZADETHRAOEZEINL ZBAMS IS E S EEREAZRShicu.

) RAxARRAVORAROBEEING, E4MU GRTH) % 40kg/em? TH % DRt
L, ZEAMITIL 21kg/em® L L5 DETH - 7-.

49 RAFXNVORBEBRBIE L 2BEI0ZCOWTIE, RBGEES 4 @orhRr
) MBS L D ECEERR L.

5) BERFADOEWREMM L OBEEINL, EAMR 24kg/em?® THBHOEK L, BHAMT
i 20kg/em? LA LENRR LR, ¥, ETHATIE, E#S 25 5kg/em? ThHH DI
XL, T 19kg/em? LENR SR,

6) KA NVOEREFM & D BEEINL, FEAMA 28kg/em?, A RTFHE) A 21
kg/em® Z/RL, FIOTMED - 7. RBREORBUER X 25 0=, BAMT
1%, BYOHhRIMOBEENINMEL, BIMUTIE, FRIFOFRE L /o Tt

4.5. EE

LLEDORERIL, BB T 25 FHER L BOBIETH D DT, B ORKE & OB NE
TH%. HARFEFLWESR (BAEREXSHEBERERAS, 1957) X5 & 25 FiCh
KEEEEEERIZRA VT O bhic 6 754 « MESIROFERBES IXH 23kg/cm® TH
5. TOEWRE, SERRET > EROBELRERR—HE 5 h2PE TRV OT, B
MBI TE D, SEORMEEHE L THB &, KX LOBERNOAROEE Db
THRBENMELXRLTW AL, WTFhd Zh I 0EEYRL TS, KAx L 0EAH
DEWRA, MOGHR L VIERVEZENEZ/R LRREE LT, B g LR Shk
RIC, KPR ECHREL, WL BRRDEINAIDIEFL Ito D Tk & HEES
Shd. TOMOFHZEONTIE, WThBERT COMAR X2 EEREAE TS,
ZHETORBEINMRIERTWIbD EBbh 5.

5. SR OVIEHR DGR A B

51. ©E

SRR NVDREEL, EDAXARERTAEEM EEHOBEEHRC LS Lz ANE . £
T, SRAOMWMPDOELEHET 2 7», =T, HHORERR (FHEHEES XOH
THRE) 2175 .

KR HERT5RBMEE, HRAARFALOHBNE L, MORBETob 0D, *
DOIWHEIAHIO L, RBELERLE. Z0dRBAOKE IR IOLERBCE
FRETSL0: 5 5.
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: y 2
m i L[ 9 k
T ™

(@

(a) (b) (¢)
B 5.1 KBGO (2) EEMRARKE (b) BEMRRGE () MTRARKE

Fig. 5.1. Details of specimens. (a) A specimen for vertical compressive test.
(b) A specimen for lateral compressive test. (c¢) A specimen for bend-
ing test.

5.2. HEiE

RERROIERIE, JIS Z 2111 CRM O EMRBRFALE) 3100 JIS Z 2113 (RH 0l
Ex k) koS, 5.1 (), (b), (©) RITHRE L.

¥, Mo aix 20mm X HEL L, A Fxrofagclh 17Tmm §ig e fco
7z.

PRBR AR HE R,

FEfaeaE AR 17xX17x34 (mm)

HFmERER: 17X17Xx272 (mm)

AEAER D FIHEE,

& ® o #Em: 0.39

o om o #E: 0.35

& K FE (%): 8.8

i L ¥ 17.77

SRR (mm): 1,25

5.3. BBRAE
5.3.1. HABFEOWE

AL, JIS BB > TRICRTHETITY, ThfhoilBucft L cilBk oy %
weffEg L.

SE ¥y 4 6K TE: JIS Z 2101 55 fE

& B W m@: JIS Z 2101 55 fH

M B W F: JIS Z 2101 12 {H

4 &k R JISZ2101 12 @
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FE %5 o BE 30 ER: JIS Z 2111 48 {#

i i EE s Ba: JIS Z 2113 17 {@
5.3.2. mEARE L FEORE

ABE, ARKRFEETENESHREREFERE T, MINX10t 7 2 2 5 - HHEARR
By, EmRR MmURBRE b —HAEENI T > . WEERER, $HEEARE
23 100kg/em® LT, BEERERBLES 10kg/em® LI, #HFRABR i, 150kg/cm? L
TEL, WMEOKEHEIE, r—Fer §t) H2VIHEROBLIWMVIC L - TiTo 7. RE
FHEOMEYE 5.1 8XOX 5.2, 5.3 i
5.3.3. EfrlEORE

FEfidRoE R, RBRE4ECKRE 10mm oF»— 2RI AT THEL, HFRR
B BHWMHEROBEML, BHCEELET S AF, 7 OBREEXA LT, RBAEFRFHEHO
i, BEE2EOCEEIEAET (1/1000mm) & X - THEIE L. RIEMEOZEE, Fox
WEE R VT T - T,

5.4. HEBRRER
EMERBROBRELE 5.2 8ION 5.4 17, iFABROBRELE 5.3 BLIUK 5.5 &,
ThEhOME-EMERORESIZ, K 5.6 (Efi) IR 5.7 () wri.

5.5, #g

ZORERIY, 25 FREEE LI R A OREE Y, DEOEECOWTHENSLZ L E
B & Lich 0T, HFYREOMELERILERFTNETHDH, YUFORRBRMEI /70,
SEIORBOFERICIREFLSR L2 D, TORBEHEERTHICE KD

FE—EORM O JJHEHME IR, BxORTICEEIRSLD, BKER IOHEOKEN
ERbRE\W. ZoRBL, HERAAALZEERCEDIRB>THrL1ES » BECTbRE. 3
e, BRICHENTBEOEVGCHARICELS S Tnicie®, 8KRCETIAED, &
ElOREE, 25 FORFAMYLTLIERCRL T EBbhkxu.

5.5.1. hEOZEML

HBEOWEMEY, BEME « THEA~V F7y 7 (FE, 1972) WRTHEEHE S HE LT
&, RS54DL > Ienh. Fi, BREIXKRAAFL, BEAxALEE, £ 52 BIoHE
5.3 @9 0.43, 0.42 L7ch, ThrhiaEfflLT\w5.

Zhix, Bblo T LoiBNEN - o, KR, BEAx L —(bI3nttn
DLBbhS. Lal, FRARCIEDOERIEREANGEOC FhsTZcnh, kb
KouEEBEL T LHEEIR, EL DRAFAVRBRE, HOoOTKGEEALHENENL
HRELTE- & LFEDBRI.

EREEX T 5 EME, £ 5.4 225 8% Lics. i, 25 FHCh3REL,
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51 R B FH &
Table 5.1. Test method.

m R mt7Ax§—ﬁ%ﬁ%% ‘
O BIO fEfvyy EmAB: 5t fhiFRi%: 500 kg
W%E 5T W.S.G. (L-10-11)
A EIEA A B i) b2 [ TR
B SPECIMEN
W.S.G.
T % % B ROUNDED SUPPORT WOEhE
LOAD CELL(5t)
. ,, ) e
6, _/~SPECIMEN \
| < 1 ‘
. A A
B F R OB mf‘DISPLACEMENT —Jimmh
TRANSDUCER

K 5.2 EfEEEE
Fig. 5.2. General view of compressive
test.

X 5.3 fiRBREE
Fig. 5.3. General view of bending tesi.



78 ERERG ;L « SPIUZEE « SRR - FHEZ « AHE8 (PR R
52 EMABRER
Table 5.2. The results of compressive test.
N 2
BB | oy | BB 4 g g gt DR QD v
BREGHL | | & 5 ‘ (cm?) (kg) ‘ HeEIpR s B K (x g/cm?)
o ! - s
1 0.37 ! 2.71 986.67 | 338.25  364.08 10.54
w 2 | 0.38 2.64 1011.67 | 342.80  383.21 10.53
it 3 0.37 2.66 920.00 | 279.45  345.86 10.71
, 4 0.39 2.61 1110.00 367.18  425.29 11.02
; 5 1 0.39 2.59 1065.00 | 371.94  411.20 12.15
E 6 0.39 2.67 | 1090.00  323.97  408.24 | 11.99
7 0.40 2.79 1151.67 385.30  412.78 | 12.56
N 8 0.38 2.61 985.00 361.43  377.39 | 10.83
9 0.39 2.63 1141.67 358.68  434.09 | 10.76
2 S # 0.38 — —  347.67 @ 395.79 11.23
‘ 1 0.38 2.70 95.00 — 1 35.19 —
* - 2 0.38 2.74 91.67 — | 33.45 —
3 0.37 2.88 95.00 | —  32.99 —
4 0.37 2.79 98.33 — 35.24 —
5 0.37 2.83 105.00 — 37.10 —
v i 6 0.38 2.82 108.33 — 38.42 —
7 0.38 2.81 91.67 — 32.62 —
8 0.38 2.80 120.00 — 42.86 —
9 0.39 2.88 105.00 | — 36.46 —
i .
¥ o3 038 | — — — 36.04 —
| |
1 0.39 2.64 1035.00 392.05
g 2 0.39 2.67 1035.00 | 286.52 | 387.64 10.57
3 0.40 2.63 971.67 | 266.80 | 369.46 10.79
4 0.37 2.70 891.67 | 262.34 | 330.25 10.22
5 0.37 2.66 1 983.33 ' 332.71 | 369.67 10.59
I© 6 0.39 2.66 1015.00 . 318.92 | 381.58 10.14
7 0.37 2.66 1010.00 | 300.12 | 379.70 10.13
BE 8 0.39 2.65 960.00 | 307.55 | 362.26 9.94
9 0.37 2.62 956.67  263.36 | 365.14 10.85
i | L ! -
3 SE ¥ 0.38 — | 292.29  370.86 10.40
I I
. 1 0.39 2.80 175.00 62.50
* i 2 0.42 2.73 166.67 — 61.05 —
3 0.41 2.75 160.00 58.18
4 0.41 2.80 175.00 | — 62.50 —
5 0.42 2.84 158.33 — 55.75 —
v E 6 0.42 2.82 143.33 — . 50.83 —
L7 0.42 2.79 193.33 — 1 69.30 -
| 8 0.42 2.73 183.33 — 67.16 —
I 9 0.42 2.79 181.67 — 65.11 —
L |
o 0.4 — —_ — 61.38 —
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kg/cm?| COMPRESSIVE ; o
aool STRESS 8 =~
]
.
o
[ |
300}
A
T~ FLOOR | WALL
EXPAVE [EXP|AVE
100¢ VERTICAL |0 O | 2 | ®
LATELAL| 0 [ © | e | ®
| -z d
8 § o
0o . : .
0.35 0.40 0.45
SPECIFIC GRAVITY
X 5.4 FEHILIE-LE
Fig. 5.4. Relation between compressive stress and specific gravity.
w53 T ABRER
Table 5.3. The results of bending test.

S | e | R p WEEN R OVE Gm) | sy
Btz | PR E S R Tem) 0D | g g | O<10tkelemd)
B 1 0.43  0.790 | 118.00 l 567.00 | 836.46 10.56

4ot 2 0.4l | 0.704 94.00 | 477.27 | 747.73 10.50

. 3 | 040 | 0.774 | 111.00 | 564.34 | 803.10 12.03

o 4 043 0.706 | 112.00 | 642.49 | 888.39 11.25

£ s 039 | 0.7 99.00 | 544.76 | 754.29 9.30
oo B \ -

v ol o4l — — | 559.19 | 805.99 |  10.73
| ‘ | | | l 7

L 0.39 | 0.728 | 94.00 | 478.85 | 723.08 8.66

. 2 0.37 | 0.731 | 91.00 | 471.14 | 697.13 8.53

it 3 0.33 © 0.728 ' 93.00 | 500.00 | 715.38 8.98

" 2 0.40 | 0.733 . 98.00 | 534.79 | 748.70 | 8.97

B8 5 0.37 0.735 | 90.00 | 472.38 | 685.71 8.75

- 6 ( 0.40 0.706 | 96.00 | 555.24 | 761.47 8.45

- F o 039 | — — | 502,07 | 721.91 | 8.72

* 1 | 0.39 l 0.720 | 95.00 | 528.80 | 738.89 | 8.32

" 2 ‘ 0.38 | 0.726 = 98.00 | 493.66 | 755.92 9.45

3 0.39 | 0.720 94.00 | 509.44 | 731.11 9.30

v i 4 | 040 | 0726 96.00 | 536.09 | 740.50 8.90

5 ' 0.37 | 0.733 | 91.00 | 427.83 | 695.23 8.72

o 6 \ 0.3 . 0.711 96.00 1 535.58 | 756.12 8.67
R O A, ! _

E ol 039 | — — | s0s.25 | 736.30 ] 8.89
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BENDING
ke /em? STRESS
900¢
a
-
R
o
P
800} °.o
-
~ -
" -
[ ] -
D -
700
FLOOR | WALL
EXPJAVE [EXP|AVE
VERTICAL | 0 [©® | = @j
LATELAL | — [ — [ e [® ]
600¢
o 2 " A
0.35 0.40 0.45
SPECIFIC GRAVITY
5.5 mFIGHE-LE
Fig. 5.5. Relation between bending stress and specific gravity.
kg |LoaD FVC-4
wvC-8
1000 |
ke | Loap
8oor | FVB-4
WVB-1
100 wLB-4
600 |-
400} I
50
200} i
o O‘.? 15 1:5 mm o 3 é :.3 4'- .;) é "I 0 mm

DISPLACEMENT
5.6 mE-Zfrihiy (EfEER)
Fig. 5.6. Load-displacement curves (compressive
test).

DISPLACEMENT
B 5.7 TE-ZEE (0ERBR)
Fig. 5.7. Load-displacement curves (bending
test).

* 5.4 HEOHEMEL EEE

Table 5.4. Specific gravity of experimental value and standard value.

e fE | B MM | WEE/ENE
A 0.39 0.44 0.88
B % 3 0.39 0.44 0.88
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® 5.5 BESRAVOKEHELE HFHEOBR (kg/m?)

Table 5.5. The relation between specific gravity and mechanical properties of

wall panels.
i h o & M | SEEA(H (1) (2) (3) i
IE &5 5% B (@I FEMmBmE | 370.86  266.00 326.04 320.72
| (7007) (8587) (8447)
vy o Es | 10.40 — 9.04 _
(x10% | (23.87)
(e EfE) EmmE 61.38 33.36 36.95 41.38
| (23172 (32672-38) (3657225
Cm R B B R EE | 728.50  326.29 557.84 _
| (101071-2)  (18107%-25)
v S EE 8.80 5.26 7.68 8.22
(% 10%) (13.57) (19.77) 21.17)

) ENARESX

BRI R 3R X A HEE ORI %.
5.5.2. HE LFETRE OBMR

HE (), BRIGHE (), BIXOY v 7R (E) & oM EEeBR» B0, =D
SR, BEME e T v V7 7 OFF, 1972) X HREN LR L R, £ 5.5
S B SR TN S b

(1) BB EREY, (FORESTRY AND FOREST PRODUCTS RESEARCH INSTITUTE) (1927):
Wood of Japan and Eastern Asia. International Critical Tables, Vol. 11. Tokyo.

(2) MarkwARDT, L.J. and WiLsoN, T.R.C. (1930): Comparative strength properties
of wood grown in the United States. Tech. Bull.,, U.S. Dep. Agric., 158.

(3) ForesT PrRoODUCTS LABORATORY (1974): Wood as an engineering material. Wood
Handbook. Washington, D.C., Forest Service, U.S. Dep. Agri.

CEBHDT, A v F7y 2ZIRINE BB (1), 2), 3) DFF TZEMicf T
WhHEIRTWS.

ENLEEME (1), 2, 3) i, WThiERE CFEE) X v/hs<, CERE)/GHEE)
1% 1.06-2.23 OFHNTETHL TS, ZHEHERSLECEETH Y, DLEID
TV bbb, (ERE)/GHEME) 281 X kE v o, ERAWEROMENIFEELD
BR T LORERTHAS .

5.5.3. BRREILTIEDOFRRE & EEE

[ERABC ST D, 00 EOEREMOLE LHMEORERIL, BEXFELR (HAREFER,
1977) wXhi¥, B 5.4 X0 5.5 OFRO X 512/ns. Hb 1 ggiRIzR- < x v, 2
BT EE R 2 VDS E AT, BEECTFTEE R oA TH 5. ERIE



82 VekRaHE « S « AN « B Y « ATEE) (FfmE R

TIEE, MFEHIEL SEEHEI Y REL, ThXh 1.07 225 1.14 Fo@Ech b, 25
FUEDBER LB, TR R T, A—EEOEBEREMEI VR EEbo ¥
H2RL T3, FcilBd, RBRECmIT5 0%, =oK< vRBRERYRE, #
AR, ODXFFEOAEERDL, MAOKEBERL IRArk. ThbiX, XidNi
BYOERL, BEORREZERL T, BFURFOMEORERS Lo MROER LY
ARLTWA,

6. AV D W EVAEEEEL BR
6.1. REROHY
BERIVEARNVCRTAIREWEM (75 —2FKVAF L VR AFexE—-1P) O
BREROPWEL B, £ (RiL) OFLKE IDOBBELITL, 2R L ORBMRELIT
BL, BERUELERTAZLELE.

6.2. B

ARBEL, BRIVEKRAFNVETETAIRIEAFrRE—LP (RA=F 1 v 8l Th3.
B 6.1 R A AEOEAM & 5D 5, 200X200mm, EX 25mm gy Hlte. &
6.1 &, REBADFEILERT.

6.3. RERFZE

ARG OBMERERIL, JIS A 1412 (REH © BRERNEE (PHRILER) CECTH
ELfc. aiERERCE, FLHELREREY 25 v vk @YEEER 1,=0. 02240, 00009 4,
0: REFHRE (°C) AV, ARz, AR 50°C 0Bl cEE IFERR
BT ETRBIe (ERRB).

i, wAORREIZ, 6.1 © A3, Al3 RUETL v RBELE VL, WHAZME
B CHEME CBIE L.

6.4. HEBFER
6.4.1. AFux—1 P OBEEER (1)

% 6.2 17, ABEPHEEN 0°C 0L XOMEHERL, BMRHER L FEFHRE & OBMF
RNERT.

6.4.2,. AFwE—-1 P OL/NIRRE

# 6.3 1T, HEfk A3, Al3 OFEMSGBEROET — s T. X 6.2- 6.4 123,
ThZih A3, Al3, BfTRAF mA—- JQ-250 (b —F 1 v o E) OxrDREER

T
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6.5.
6.5. 1.

# 6.2 Iy,

Ex

IAEBRE Y ORI BE 3 5 R

AF wFE—-L P OBEEE

BE

==

83

3 VR E T 2=0.0290 kcal/m-h-°C (0. 02900, 0023~0, 0290 —

0.0014 kcal/m-h-°C), FE-$ % i33FEH T i=0.0289 kcal/m-h-°C (0. 02890, 0010~0. 0289
—0.0011 kcal/m-h-°C) THH, BERFZADFNLCREOEINK X - 7.

LIhT, BEUHFOAF R - P OBEEE 1, (3,

RFECHBRERR/S, 1957) 1cr5L,
2:»=0.0287+0. 000115 & (kcal/m-h-°C)

———=I KH7 V- LDlEERT

100
BEN 2 VEEUX] (B mm)
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3
| A BE N zov
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BRtE ok
Fig. 6.1. Sampling and dimensions of specimens for thermal conductivity test.

(a) Perspective of wall panel.

(b) Sampling from floor panel. (c)
Sampling from wall panel.

(d) Detail of specimen.
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x 6.1 BEERFEHARBNK
Table 6.1. Test pieces for thermal conductivity measurement.

. + &% (mm) ) ) H LB |
REAfE ‘ = . 2| fi £
CooR - H O BKERY
; 1 it wF e (83£ (kg/m?) (vol%) |
CP§ 2017 2022 25.0 ' 243 23.8  0.010
ge | A1) 4 2024 2030 248 305 299  0.020
. .l 2016 201.8 25.0 223 24.6  0.029 |
2 A2 s 1 2008 202.0 249 183 18.0  0.010 |
A | P3| 201.8 2019 25.1 22,6 22.1  0.000
A3 4 | 2018 2020 249 | 224 221 0.000 |
I Py 201.2 201.8 26.7 @ 26.4 24.3  1.965 AL
kA s 2022 2021 268 313 286 1.297 | W RRmMS Y
2 R 202.0 201.6 26.1 | 222 21.0 1.722  FEARML
A A2 4 2016 2028 256 218 20.8  3.162 |
|
ol Ol 2028 2042 266 249 22,6 10.177 AN < —#/E
ALZ s 202,00 2034 26.7 0 20.8  19.0 18.359 | EEASH < —Iic < iFHB D

Vo FRAISEYHELEZLD A ATV HLELD
D EKR={(W,— W)V} x100 (vol%).

V: SRz R (cm?)

Wo: FRRIOAFNVOHERE (8)

W. EBEREOFZLOHEE (8)

® 6.2 AMIERJUEER

Table 6.2. The results of thermal conductivity measurement.

# £ # 3 2 (kcal/m-h-°C)

BHEEEEE (000 HETHE BREEFXRLFHEEBEE
I 0.0286 7=0.028640.000140
B Al 2 0.0276  7=0.0276+0.000140
N 7 ~: —
N 7 0.0294 00200  4=0-0294+0.000160
« 2 s 0.0313 7=0.0313+0.0001766
Y al 0.0277 7=0.0277+0.000140
A3 4 0.0291 7=0.0291+0.000150
" 0.0280 7=0.0280+0.000146
wo A 0.0278 1=0.0278+0.000140
2 A 0.0284 4=0.0284+0.000150
Al2 0.0289 A
x 2t 0.0299 2=0.0299+0.000170
" 7 0.0297 7=0.0297-40.000170
Al3 0.0294 : ' 2=0.0294-+0.000176
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Table 6.3. The result of measurement of cell diameters.

e (A3 L) (A13 (&)
L W T L W T
(mm)  202.6x202.6x25.15 202.2x203.1%20.6
(vol%) 0.015 8.77
0.1-0.2 0.1-0.2
(mm) (5 0.14) (B 0.15)

X 6.2 X 6.3

Lllll

0.5 mm

B 6.2 EBE-xL (A3)
Fig. 6.2. Magnified view of cells of wall panel (A3).

05 mm
B 6.3 K-<x (Al3)

v ,l L R

Fig. 6.3. Magnified view of cells of floor panel (A13).
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B 6.4 AFmE—1 JQ-250 e HEH (BEOWAL A —F A > 85
D=20kg/m3, i1 X 0.06-0.15mm (F¥ 0.1 mm)
Fig. 6.4. Magnified view of cells of recent stylofoam D=20 kg/m?® (cell size:
0.06-0.15 mm).

Thb. Lin-T, BEFBREN 0°C L XOBMEERTHIET S &, BEHRDED,
BEASFZ AT 1% 8, IKAxAT 0.6% BTHD. HEIRBCRTHREEIL, FELALY
Tshotfcb vz X 5.

NEHBDOBRIC X HEETIE, BESRZLVIBRINEEAEKRLS (K 6.5 6.6), —JH,
KRARZNIAKESECFRTZ2EMCHGLRTW I ke®, BKIZ X 5EBER DOV O
Edode. Fio, REREEBH & OEBMENCHULREL TSI D, SHE I
mhHEh T (K 6.7, 6.8).

F 6.1 HHLE 6.3 WinT X oiT, BEAARMTEKEKSN 0.000-0.029 vol% L IEH I
Piel, LROBRERORBRERLEEGHLETEL D &, BREHRDEE S X L OM B DK
TREEALE st v X 5. —TJ, KRAFVEIEKEN 1.3-18.4vol% THbv, X
6.9 DAF VYT 4y — 2ADEKELIEEROBE R LEHE 37 5 &, ABRFoBDERI
33-59% REHEML T\ ic&FE2 bR, KASF A0 BB 30-50% BRE/ETL T
TctE2bhb.
6.5.2. ‘w/DIREE

AFaB—nL P OKWERKT D L1 X%, 6.2 6.3 1CRTXoc, BES%L
T3P 0.14mm, JR<x A TRFEH 0.15Smm Thote (K 6.3). BETHRLZNE Y T
X, A DBERIZERD bRIch - .

BATMAFrE— L JQ-250 D44 X%, ¥ 0.1mm THH, ThicllXTAF
BEHE—P DA XL, BEFREDTHS. Zhit, BITEE BEHONTHEYS
DBHIEDIDIT, A HF A XX D/PNILLTHBLDTHS.
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Styrene foam

0.04
E P
Z 3 )}y Hard polyurethane foam
o oy
D .= 003 4
fom .
£ <
[ o /

«

2 &
E — 002
T
= /

0.01

0 2 4 6 8 10 12

WATER CONTENT (vol%)
B 6.9 AKkELBEERORMME

Fig. 6.9. Relation between thermal conductivity and water content.

7. B b bh

SEEED HEHIE - BRI, bOAETRICESh T V7 > 7YV 5 (v
VYAT AL LB T, FTOMBEETEALRIRELEAFETHRELLLVEVIERNEL,
REBRICHE L 7o 2y, RKAAx 1, BERx A 2, H3RD AR VDR THS.

ZONELREERT, FREMBOFTXTIToWT, TELRFELORBEITS Z i
RARETH B 7%, L ETMEEBR ZAEORE, FICZ O@PIcER IR & BrEdEaEIC
BT 2B oWT, BIEFDOHEMNEERTDL Z LN TEL.

¥, RRCEEILY, 25 FRIOYUFOMALRILTCFIHCHK - T, ZOoBYEETLLICE
EOMEI LIEHRBEC S WTL, YROZ L bEr I,

TRBDAFARE S TIT- RBROERIL, ThThoBETHER LI EL, 25 FH
EHNTREBLC LI A HL LA LRDLNT, SbhiiRETo/BRYE, RABilT
> THIFE T, fRichics THAERCm G2 D 0 &HEr L.

BT, HODdTIORWHIR L BREDTT 4 DA L HHEEE O 1T LT
BEL, RABRCHBHISh AL CEBOBEXRL 7.
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